	4/6/2005 10:34:58 PM
	
	Page 1 of 1



[image: image1.png]UNIVERSITY OF MISSOURI-ROLLA




Materials Testing Laboratory

Interdisciplinary Engineering Department

University of Missouri - Rolla
BE 120 Rectangular Tension Test with 1" Extensometer
File name: 4-6-05 4130 rect tension_11.is_metal
	Text Inputs: Section Letter
	A

	Text Inputs: Group Number or Name
	1

	Number Inputs: Temperature (F)
	78.0

	Number Inputs: Humidity (%)
	31.0

	General: System of units
	US Customary

	Data: Interval 1
	0.05000 sec

	Strain: Source for tensile strain
	Strain 1

	Strain: Gauge width 1
	1.00000 

	Strain: Auto balance
	True

	Extensometer Removal: Value
	95.00000 %

	End of Test: Sensitivity (%)
	20.00000

	Documents: Email to
	jthomas@umr.edu
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Specimen 1 to 1

Specimen #

1



	
	Material Type
	Crosshead Speed

(in/min)
	Break Location
	Modulus of Elasticity

(ksi)

	1
	4130 steel
	1.000
	Outside GL
	33099


	
	Load at 0.2%-Offset Yield

(lbf)
	Extension at 0.2%-Offset Yield

(in)
	Stress at 0.2%-Offset Yield

(ksi)
	Strain at 0.2%-Offset Yield

(%)

	1
	13781
	0.173
	89.6
	0.48


	
	Load at Max. Load

(lbf)
	Extension at Max. Load

(in)
	Stress at Max. Load

(ksi)
	Strain at Max. Load

(%)

	1
	16999
	0.883
	110.5
	6.97


	
	Load at Break

(lbf)
	Extension at Break

(in)
	Stress at Break (Engineering)

(ksi)
	Strain at Break

(%)

	1
	14819
	1.198
	96.3
	8.51


	
	Yield Energy

(ft-lbf)
	Break Energy

(ft-lbf)
	Modulus of Resilience (ksi)
	Modulus of Toughness (ksi)

	1
	3.8
	112.3
	0.299
	8.760


	
	Initial Width

(in)
	Initial Thickness

(in)
	Initial Length

(in)
	Initial Cross-Sect. Area

(in^2)

	1
	0.623
	0.247
	12.0000
	0.154


	
	Final Width

(in)
	Final Thickness

(in)
	Final length

(in)
	Final Cross-Sect. Area

(in^2)

	1
	0.513
	0.184
	13.0625
	0.094


	
	Reduction of Area

(%)
	True Break Stress (ksi)
	Elongation at Max. Load, Plastic (%)
	Elongation at Break, Plastic (%)

	1
	38.659
	157.0
	6.63
	8.22


	
	Strain Hardening Exponent at n-Value (Automatic)
	Strength Coefficient at n-Value (Automatic)

(ksi)

	1
	-----
	-----


	
	
	



